AVS.PARTS

CRANKSHAFT & FLYWHEEL, (188) DIESEL ENGINE, MECHANICAL SHUTTLE ENGINE EPC CNH CASE online


Parts on group :

Pos. Part No Qty Parts name Comments
1. A39146 [1]   CRANKSHAFT      - (Replaces A37211)
2. A36495 [1]   BEARING LINER,73.72mm ID x 78.54mm OD x 39.69mm W      LINER - main brg., rear (Std.) (Set of 2)
2. A36496 [1]   LINING      LINER - main brg., rear (.002" undersize) (Set of 2)
2. A36497 [1]   BEARING LINER,73.44mm ID x 78.54mm OD x 39.69mm W      LINER - main brg., rear (.010" undersize) (Set of 2)
2. A36498 [1]   KIT      LINER - main brg., rear (.020" undersize) (Set of 2)
2. A36499 [1]   BEARING LINER      LINER - main brg., rear (.030" undersize) (Set of 2)
3. A36485 [2]   LINING      LINER - main brg., intermediate (Std.) (Set of 2)
3. A36486 [2]   LINING      LINER - main brg., intermediate (.002" undersize) (Set of 2)
3. A36487 [2]   BEARING LINER,73.44mm ID x 78.54mm OD x 25.4mm W      LINER - main brg., intermediate (.010" undersize) (Set of 2)
3. A36488 [2]   CRANKSHAFT BEARING,3.067" ID x 3.092" OD x 1"      LINER - main brg., intermediate (.020" undersize) (Set of 2)
3. A36489 [2]   LINING      LINER - main brg., intermediate (.030" undersize) (Set of 2)
4. A36490 [1]   BEARING LINER,73.41mm ID x 96.84mm OD x 34.87mm W      LINER - main brg., center (Std.) (Set of 2)
4. A36491 [1]   LINING      LINER - main brg., center (.002" undersize) (Set of 2)
4. A36492 [1]   BEARING LINER,73.66mm ID x 96.84mm OD x 34.87mm W      LINER - main brg., center (.010" undersize) (Set of 2)
4. A36493 [1]   BEARING LINER,73.66mm ID x 96.84mm OD x 34.87mm W      LINER - main brg., center (.020" undersize) (Set of 2)
4. A36494 [1]   LINING      LINER - main brg., center (.030" undersize) (Set of 2)
5. A36480 [1]   BEARING LINER,73.69mm ID x 78.54mm OD x 32.66mm W      LINER - main brg., front (Std.) (Set of 2)
5. A36481 [1]   LINING      LINER - main brg., front (.002" undersize) (Set of 2)
5. A36482 [1]   BEARING LINER,73.44mm ID x 78.54mm OD x 32.66mm W      LINER - main brg., front (.010" undersize) (Set of 2)
5. A36483 [1]   LINING      LINER - main brg., front (.020" undersize) (Set of 2)
5. A36484 [1]   LINING      LINER - main brg., front (.030" undersize) (Set of 2)
6. A39288 [1]   GEAR      - crankshaft (24 teeth) (1-5/32" wide) (Replaces A29294 spacer & A29263 gear)
7. A29294 [1]   BUSHING      SPACER - thrust, crankshaft (Use w/A29263 gear only)
8. A29263 [1]   GEAR      - crankshaft (24 teeth) (1-1/16" wide) (Order A39288)
9. 126-216 [2]   WOODRUFF KEY,Hi-Pro, 1" Dia x 1/4" x 1 1/16"      KEY - pulley & gear to crankshaft
10. A29259 [1]   SLINGER      - oil
11. A39110 [1]   OIL SEAL,54mm ID x 76.33mm OD x 9.09mm Thk      - oil, front (2 x 3 x 1/2") (Replaces A36609)
12. A50962 [1]   PULLEY      - fan drive (Replaces G11342 & A39931)
13. A35673 [1]   NUT      -, Serial Range: pulley-crankshaft
14. A51885 [1]   COUPLING, BREAK AWAY      COUPLING - pump drive flexible (Replaces A35558), Inlcudes: Ref. 15
15. A45216 [4]   BUSHING      - coupling
16. D140524 [1]   FLEXIBLE COUPLING,13T      COUPLING - pump drive flexible (Order A51885)
17. G36905 [4]   BLOCK      BUSHING - coupling
18. 13-724 [4]   BOLT,Hex, 7/16" - 14 x 1-1/2", Gr 5      Hex, 7/16"-14 x 1 1/2, G5
19. 92-7 [4]   LOCK WASHER,7/16"  
20. A30013 [4]   WASHER,11.51mm ID x 19.05mm OD x 1.59mm Thk      - 29/64 x 3/4 x 16 ga.
21. A38390 [1]   RETAINER      - oil seal, rear (Replaces A38310 & G2017)
22. A51339 [1]   OIL SEAL,101.6mm ID x 127.1mm OD x 9.5mm Thk      - oil, rear (4 x 5 x 1/2") (Replaces A39027)
23. A39027 [1]   OIL SEAL      - oil, rear (Replaces A36610) (Order A51339)
24. A39188 [1]   GASKET      - retainer (Replaces A38196 & G46802)
25. 26-412 [4]   BOLT,Hex, 1/4" - 20 x 3/4", Gr 8      - 1/4 x 3/4" N.C. hex.
25. 26-416 [3]   BOLT,Hex, 1/4" - 20 x 1", Gr 8      - 1/4 x 1" N.C. hex.
26. 92-4 [7]   LOCK WASHER,1/4"      WASHER, LOCK, 1/4"
30. A144358 [1]   FLYWHEEL      ASSY.
31. G11710 [1]   GEAR      - ring (135 teeth)
32. A37216 [4]   BOLT      - 7/16 x 2" N.F. hex., drilled
33. A138295 [1]   OIL SEAL      - oil, flywheel (1-3/16 x 2-5/32 x 1/4") (Replaces A37647)
           A138295 oil seal - In illustration this is actually the part between ref 30 flywheel assy and the wa
34. T17389 [1]   BALL BEARING,1.1811" ID x 2.1654" OD x 0.5118"      BEARING - flywheel
35. A37646 [1]   O-RING,2.237" ID x 2.443" OD x 0.103"      RING - seal, flywheel (2-15/64 x 2-11/32 x 3/32")
36. 49482 [1]   SNAP RING,2.125", Int, #212      RING - Snap, , brg 2.125", Int, #212

Parts catalog :




Back to top
The names John Deere, JD, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVS.Parts is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only.